
MT350e
BOLTS A2 Stainless Steel 6mm 10mm 12mm 16mm 20mm 25mm 30mm 35mm 40mm 45mm 50mm 55mm 60mm 65mm 70mm 85mm 90mm 100mm 150mm

HEX Set Screw

M4 1

M5 2

M6 26 11 4 10 8 2

M8 4 1 4 6 3 6 4 3 1 3 2

M10 x 1.5 1 1 1 1

SOCKET SCREW

M4 4

M5 1 1 2

M6 4 6 3 4

M8 2 1 9 8 4

M10 x 1.5 1 3 1 1

Socket Button

M6 6 20

M8 3

ROOFING BOLT

CROSS or SLOTTED

M6 13 2

PAN HEAD BOLT

M5 6 5

M6 2

COUNTER SUNKCOUNTER SUNK

M5 3

M8 3 2

pozi Top

M4 3 3 1 1

M5 1

WASHERS & NUTS Plain Washer

A2 Stainless Steel Form A

M4 5

M5 25

M6 101

M8 77

M10 16

M12 4

M14 2

Copyright ©2014 Joth Hill Total Bolts 234

14th January 2014 Total Washers 322

Rev C Total Nuts 121

TOTAL ITEMS 692

7

Split Washer

5

30

23

1

Large Washer

25mm Ø

14

8

Serrated Washer

External

1

3

Nylock

Nut

14

49

41

9

4

Flanged Nylock

Nut

1

Dome Nylock

Nut

3

Plain

Nut

5

6

2

2



MT350

Countersunk Pozi

Screw

L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty

Plate 1 MAINFRAME
4,5,6 Denso Amplifier Unit 30 2

7,8,9,+ Amplifier 16 2

10,11,12 Engine Mount 70 1

15,16,18 Foot Rest Brackets 30 4

20,21,24,25 Foot Rests (Pivot Joint) 45 2

27,28,29 Cross Tube Sump Guard 16 2

30,31 Jam Bolt/Nut 30 1

M4 M5M8M5M4 M5M6 M8 M10 M6 M6

Socket Button

M4 M5 M6 M8 M10x1.5

HEX Set Screw Socket Screw

M10x1.5 M5M5 M6 M8

30,31 Jam Bolt/Nut 30 1

33,34,35 Battery Tray 20 2

38,39,40 Engine Guard Plastic Green 30 2

41 Engine Carrier Metal Green 85 3

41A Engine Carrier Metal Green 150 1

41B Engine Carrier Metal Green 100 1

42 Steering Lock Bolt 30 2

- Pannier Racks 30 4 40 1

45 Chain Slipper (large Rear) 35 2

47 Center Stand 65 2

- Front Sprocket Cover 25 3

Plate 2 LUGGAGE EQUIPMENT
9,10 Dough Nut 20 16

11 Hold Down Strap Doughnut 20 4

12 Hold Down Strap Pannier 10 4

13,14,15 Lower Ctr Bolt 50 1

21,22 Tool Box 20 2

30A Support Tube Jam Nut

32 Scabbard Mounting Bolt 100 1

32A Scabbard Mounting Bolt 60 1

" Scabbard Mounting Bolt

32B Scabbard Mounting Bolt 65 1

" Scabbard Mounting Bolt

32C Scabbard Mounting Bolt 20 1

" Scabbard Mounting Bolt

36A,37,38 LH Strut Tube Front 25 136A,37,38 LH Strut Tube Front 25 1

36,37,38 RH Strut Tube Front 100 1

39,40 LH Strut Tube Back 90 1

40,41,+ RH Strut Tube Back 60 1

44,45,46 Rear Foot Rests 45 2

50 Rear Carrier 25 3

57 Tool Box Bracket 16 2

" Tool Box Bracket

58 Support Tubes LH+RH 45 4

59 Scabbard Hold Down Strap 10 4

60 Support Plate (Warning) 10 2

Plate 3 REAR SUSPENSION
14 Suspension Fixing Bolts 12 4

16 Chain Guard 16 2

19 Spindle Swing Arm Jam Nut

23,24,25 Side Stand 50 1

35,36 Swing Arm

37 Slipper (Rear / Large) 35 2

40 Snail Cam Stops 6 2

42 Chain Guard Rear Bracket 16 2 16 1 12 3 12 3

`

Plate 4 FRONT SUSPENSION
5 Handlebar Clamps 30 4

8A Pinch Bolt Yoke 30 1

9 Pinch Bolt Forks 35 8

16,17 Pinch Nuts (Axle)

20 Handlebar to Yoke Clamps 55 2

55,56 Fork Screw Main Retaining

57,58 Oil Drain Screw

Plate 5 FRONT WHEEL
31,32,33 Front Disc Guard 25 1

Plate 6 REAR WHEEL
16-18 Rear Sprocket 40 5

48 Rear Caliper Bracket 30 2

45 Rear Disk Cover 16 2

Plate 7 TANK AND PLASTICS
4 Seat 16 1

6,7,8 Tank 35 1

14 Seat Brackets 16 4

23 Rear Fender 20 4

23 Rear Fender

26 Fender 20 1

27 Rear Splash Guard 25 2

31 Front Fender 16 4

38 Cowl 16 4

39 Rear Splash Guard 16 439 Rear Splash Guard 16 4

39 Rear Splash Guard 16 1

Copyright Joth Hill 1 of 4 17/01/2014



MT350

Countersunk Pozi

Screw

L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty L Qty

M4 M5M8M5M4 M5M6 M8 M10 M6 M6

Socket Button

M4 M5 M6 M8 M10x1.5

HEX Set Screw Socket Screw

M10x1.5 M5M5 M6 M8

Plate 8 CONTROLS & INSTRUMENTS
8 TripMeter

14,15 Lever Protector 25 2 20 2

24 U Clamp (RH Lever) 20 2

25A Choke Lever 16 125A Choke Lever 16 1

39 Grip RH 16 1

40A Grip LH 20 2

52,53 Grip LH 20 2

60,61,63 Brake Line 16 2

- handle Bar Controls 20 2

- handle Bar Controls 10 1

Plate 9 ELECTRICAL SYSTEM
7,8 Circuit Breakers 45 2

10 Regulator 20 2

11 Harness Strap 10 2

34 Horn 25 1

40 Starter Motor

50 Flasher Unit / Relay 16 3

60 Ground 16 1

- Coil 30 2

- CDI Unit NIPPON DENSO 16 2

Plate 10 LIGHTING
33 Indicator Stems

45 Rear Light Housing 30 2

45 Rear Light Housing

Plate 11 AIR/FUEL INTAKEPlate 11 AIR/FUEL INTAKE
14 Air Box Cover 16 4

Plate 11A AIR/FUEL INTAKE
2 Carbourettor Top 16 3

2 Carbourettor Top 20 1

18 Carbourettor Float Bowl 16 4

26 Throttle Wire Bracket 10 1

27 Idle Speed Adjust 25 1

29 Idle Speed Adjust (Washers)

47 Pump (3 Bolts & Washers) 10 3

53 Carbouretor Adaptor (3 Bolts) (Not replaced)

Plate 12 EXHAUST
5 Silencer Front 20 1

9 Exhaust Pipe (Small 2nr)

14 Exhaust Guard 10 2

Plate 13 OIL PIPING
NONE

Plate 14 BRAKE SYSTEM
13,30,31 Hose Clip 20 2

17,18,19 Foot Pedal 50 1

18 Foot Pedal18 Foot Pedal

29,30,31 Front Brake Hose Clip 20 2

33,34,36 Hose Clip 16 4

40 Rear Cylinder Plastic Cover 35 2

Caliper Bracket (Index No 27)

41 Rear Caliper Bolts

42 Front Caliper Bolts

Plate 14a REAR MASTER CYLINDER
1 Jam Nut

9,10 Rear Brake Cylinder 35 2

Plate 14b FRONT MASTER CYLINDER
6 Lever

10 Adjuster Stud

12 U Clamp (Black out Switch) 20 2

Plate 14c CALIPER
NOTE (8.8 High Tensile Required)

Caliper Bracket (Index No 27) 10 1 30 1 30 2

41 Rear Caliper Bolts 25 2

42 Front Caliper Bolts 35 2

TOTALS

Copyright Joth Hill 2 of 4 17/01/2014



MT350

Plate 1 MAINFRAME
4,5,6 Denso Amplifier Unit

7,8,9,+ Amplifier

10,11,12 Engine Mount

15,16,18 Foot Rest Brackets

20,21,24,25 Foot Rests (Pivot Joint)

27,28,29 Cross Tube Sump Guard

30,31 Jam Bolt/Nut

(Min 1.0mm Thick)

Penny Penny Penny Penny Penny Penny Penny Split Split Split Nylock Nylock Nylock Nylock Plain Plain Plain Plain

Washer Washer Washer Washer Washer Washer Washer Washer Washer Washer Washer Washer Serrated Washer Nut Nut Nut Nut Nut Nut Nut Nut Nut Nut Dome Nut Flat Nut

M4 M5 M6 M8 M10 M12 M14 M4 M5 M6 M8 M10 M5 M6 M5 M6 M8 M10 M12 M5 M6 M8 M10 M14 M5 M6

4 2 2

4 2

2 1

4 4

2 2 2

2 2

130,31 Jam Bolt/Nut

33,34,35 Battery Tray

38,39,40 Engine Guard Plastic Green

41 Engine Carrier Metal Green

41A Engine Carrier Metal Green

41B Engine Carrier Metal Green

42 Steering Lock Bolt

- Pannier Racks

45 Chain Slipper (large Rear)

47 Center Stand

- Front Sprocket Cover

Plate 2 LUGGAGE EQUIPMENT
9,10 Dough Nut

11 Hold Down Strap Doughnut

12 Hold Down Strap Pannier

13,14,15 Lower Ctr Bolt

21,22 Tool Box

30A Support Tube Jam Nut

32 Scabbard Mounting Bolt

32A Scabbard Mounting Bolt

" Scabbard Mounting Bolt

32B Scabbard Mounting Bolt

" Scabbard Mounting Bolt

32C Scabbard Mounting Bolt

" Scabbard Mounting Bolt

36A,37,38 LH Strut Tube Front

1

2 2

2 1 2

6 3

2 1

2 1

2 2

8 4

4 2

2 2

16

4

4

1 1

4 2

2

2x25mm Ø 1

1x25mm Ø 1

1

1x25mm Ø 1

1

1x25mm Ø 1

1

2 136A,37,38 LH Strut Tube Front

36,37,38 RH Strut Tube Front

39,40 LH Strut Tube Back

40,41,+ RH Strut Tube Back

44,45,46 Rear Foot Rests

50 Rear Carrier

57 Tool Box Bracket

" Tool Box Bracket

58 Support Tubes LH+RH

59 Scabbard Hold Down Strap

60 Support Plate (Warning)

Plate 3 REAR SUSPENSION
14 Suspension Fixing Bolts

16 Chain Guard

19 Spindle Swing Arm Jam Nut

23,24,25 Side Stand

35,36 Swing Arm

37 Slipper (Rear / Large)

40 Snail Cam Stops

42 Chain Guard Rear Bracket

`

Plate 4 FRONT SUSPENSION
5 Handlebar Clamps

8A Pinch Bolt Yoke

2 1

2 1

2 1

1

4 2

6 3

1x25mm Ø 1

3

8 4

4

2

2 2

1

2 1

2 1

4 2

3 2 1 2 1 3

9 Pinch Bolt Forks

16,17 Pinch Nuts (Axle)

20 Handlebar to Yoke Clamps

55,56 Fork Screw Main Retaining

57,58 Oil Drain Screw

Plate 5 FRONT WHEEL
31,32,33 Front Disc Guard

Plate 6 REAR WHEEL
16-18 Rear Sprocket

48 Rear Caliper Bracket

45 Rear Disk Cover

Plate 7 TANK AND PLASTICS
4 Seat

6,7,8 Tank

14 Seat Brackets

23 Rear Fender

23 Rear Fender

26 Fender

27 Rear Splash Guard

31 Front Fender

38 Cowl

39 Rear Splash Guard

4 4

2

1 1

5

6 2

4 2

1 1

1x25mm Ø 1

4

2x25mm Ø 4

6

1x25mm Ø 1

2x25mm Ø 2

4x25mm Ø 4

1x25mm Ø

2x25mm Ø 439 Rear Splash Guard

39 Rear Splash Guard

2x25mm Ø 4

6

Copyright Joth Hill 3 of 4 17/01/2014



MT350

Plate 8 CONTROLS & INSTRUMENTS
8 TripMeter

14,15 Lever Protector

24 U Clamp (RH Lever)

25A Choke Lever

(Min 1.0mm Thick)

Penny Penny Penny Penny Penny Penny Penny Split Split Split Nylock Nylock Nylock Nylock Plain Plain Plain Plain

Washer Washer Washer Washer Washer Washer Washer Washer Washer Washer Washer Washer Serrated Washer Nut Nut Nut Nut Nut Nut Nut Nut Nut Nut Dome Nut Flat Nut

M4 M5 M6 M8 M10 M12 M14 M4 M5 M6 M8 M10 M5 M6 M5 M6 M8 M10 M12 M5 M6 M8 M10 M14 M5 M6

2 2

2 2

25A Choke Lever

39 Grip RH

40A Grip LH

52,53 Grip LH

60,61,63 Brake Line

- handle Bar Controls

- handle Bar Controls

Plate 9 ELECTRICAL SYSTEM
7,8 Circuit Breakers

10 Regulator

11 Harness Strap

34 Horn

40 Starter Motor

50 Flasher Unit / Relay

60 Ground

- Coil

- CDI Unit NIPPON DENSO

Plate 10 LIGHTING
33 Indicator Stems

45 Rear Light Housing

45 Rear Light Housing

Plate 11 AIR/FUEL INTAKE

2

2 2

2 2

4 2

2

1 1 1 1

1 1

1

2 1 1

2 2

4 2 2

4 4

2x25mm Ø 2

2

Plate 11 AIR/FUEL INTAKE
14 Air Box Cover

Plate 11A AIR/FUEL INTAKE
2 Carbourettor Top

2 Carbourettor Top

18 Carbourettor Float Bowl

26 Throttle Wire Bracket

27 Idle Speed Adjust

29 Idle Speed Adjust (Washers)

47 Pump (3 Bolts & Washers)

53 Carbouretor Adaptor (3 Bolts) (Not replaced)

Plate 12 EXHAUST
5 Silencer Front

9 Exhaust Pipe (Small 2nr)

14 Exhaust Guard

Plate 13 OIL PIPING
NONE

Plate 14 BRAKE SYSTEM
13,30,31 Hose Clip

17,18,19 Foot Pedal

18 Foot Pedal

3 3

1 1

4

1

1 1

1 1

4 4

2 2

2 2

1x25mm Ø 1

118 Foot Pedal

29,30,31 Front Brake Hose Clip

33,34,36 Hose Clip

40 Rear Cylinder Plastic Cover

Caliper Bracket (Index No 27)

41 Rear Caliper Bolts

42 Front Caliper Bolts

Plate 14a REAR MASTER CYLINDER
1 Jam Nut

9,10 Rear Brake Cylinder

Plate 14b FRONT MASTER CYLINDER
6 Lever

10 Adjuster Stud

12 U Clamp (Black out Switch)

Plate 14c CALIPER
NOTE (8.8 High Tensile Required)

Caliper Bracket (Index No 27)

41 Rear Caliper Bolts

42 Front Caliper Bolts

TOTALS

1

5 3

8 4

2 2

4 1 2

4 4

1

4 4 4

1 1

1

4 1 2

4 4

9 30 23 1 1 3 14 49 41 9 4 0 5 6 2 2 3 1

Copyright Joth Hill 4 of 4 17/01/2014


